
 

CHARACTERIZATION OF THE EZOUSAS AQUIFER IN 
SOUTH WEST CYPRUS FOR THE STORAGE AND 
RECOVERY OF TREATED SEWAGE EFFLUENT 

 
 
 
 
 
 

 
By George Christodoulou 

 
 

Thesis submitted for the degree of 
Doctor of Philosophy 

at 
Loughborough University 

 
 
 
 
 
 
 
 
 

2016 

 



ABSTRACT 
 

This thesis reports on research from a full-scale demonstration project to recharge a 

depleted aquifer with treated sewage effluent from the Paphos (Cyprus) wastewater 

treatment plant. The project artificially recharged the Ezousas river basin, located in the 

south-western coastal plain of Cyprus, with tertiary treated, disinfected effluent through a 

network of artificial infiltration ponds. 
[...]
excavation pits of 2x3x2m. Infiltration rates were found to range between 70 and 120 



- 45 - 
 

mm/h. Based on this demonstration the full-scale recharge network consisted of five 

shallow infiltration basins arranged in series within an area extending 8 km inland from 

the seashore. Each infiltration basin contained two, four or six recharge ponds, with each 

pond having a surface area of approximately 2000 m2 and a depth of 1.5m. The ponds 

were constructed with a 1m overflow weir to avoid over topping and embankment erosion. 

The recharge scheme is outlined schematically in Figures 2.6 and a typical section of a 

recharge pond is shown in Figure 2.9. 

 

In operation the approach was to maintain an unsaturated zone below the pond so as to 

avoid clogging the soil matrix and maximize the amount and quality of the water 

recharged. Soil saturation was measured by adjacent piezometric heads and used to 

control the wet-dry fill cycle times. This varied from pond to pond but was normally 

between 5 and 7 days. The ponds are filled from a pressurized 500mm ductile iron main. 

Pond area:40x50m 

Pond depth;1.5m 
Abstraction well 

Vadose 

  

        Regional   

   d t  

  Overflow weir  

    I t d  1            

Figure 2.9 Schematic diagram of an example recharge pond 

Discharge   
weir 

Transport and mixing zone 



- 46 - 
 

Groundwater abstraction is carried out by pumping from six wells that are located 

between the infiltration basins. Before going into normal operation, testing was used to 

corroborate the pilot trial and ensure the integrity of the system. The pumps can be 

adjusted to changes in demand, within a manometric head of 4 to 78 m above mean sea 

level (a.m.s.l), thus creating a water storage system. Since the start of the operation in 

2004, 32.4 Mm3 of recycled water has been recharged and 34.5Mm3 abstracted; the 

difference due to the natural recharge into the aquifer, (see Figure 2.10).   

 

 

Figure 2.10 Abstraction-Treated effluent recharge. 

2.5 Aquifer Water Quality  

Chemical analysis of the groundwater quality was used to ensure there were no human 

or crop health risks. The results were also used to identify if there were any negative 

impacts on the natural environment. For example, excess concentrations of nitrogen and 

phosphorus leading to an increase in eutrophication in the near-shore environment (Oude 

Essink, 2001). It was intended that the recharging of treated effluent near the coast would 

lead to the formation of a hydraulic barrier to retard both the discharge of fresh 

groundwater and the ingress of coastal saline water.  



- 47 - 
 

The natural Ezousas aquifer is recharged by seasonal surface flows infiltrating down into 

the aquifer and underground from upstream of the dam. As the surface water percolates 

through the alluvial material and underlying formations of lavas, marls, chalks, and 

gypsum it acquires dissolved solids, salinity and a high sulphate content of (around 600 

mg/l). It was considered that the mixing of the treated sewage effluent with the native 

groundwater could give cross chemical reactions. For example, precipitation or increased 

solubilization of the surrounding aquifer material would increase the concentration of 

dissolved and suspended solids in the extracted water.  The formation of precipitates 

could also clog the soil-aquifer system limiting flow rates and groundwater capacity. On 

the other hand, dissolution of soil and aquifer particles could increase local permeability 

and volume.  

 

Standard analytical methods were used which included monthly: electrical conductivity 

(Ec), pH, boron and P-total in the recycled water and every 3 months for indicator 

microbes, heavy metals and persistent organic compounds. Samples were obtained from 

eight of the infiltration basins, the six abstraction boreholes and an observation borehole 

upstream of the recharge site, for the native groundwater.  

 

Two of the most important general parameters affecting irrigation water quality are the 

total dissolved solids (TDS) and the sodium adsorption ratio (SAR). The TDS is also 

commonly used as a surrogate for the salinity of the water and was more easily measured 

using the electrical conductivity (EC) method. The SAR of a water sample reflects the 

proportion of monovalent sodium ions relative to divalent calcium and magnesium ions, 

SAR = [CNa] ÷ [(CCa + CMg)/2)]0.5. The suitability of irrigation water can be judged by the 

ratio of EC and SAR based on the system developed for U.S. agriculture,(Todd 1980; 

Ayers and Westcot 1989). The SAR value of the treated effluent was 3.5, double the 1.8 

for the native groundwater and resulted in a mixed water SAR value of 2 for the abstracted 

water, approximately the mean of the two values. This was an overall improvement of the 

relative concentrations of univalent and divalent cations according to the USDA 



- 48 - 
 

classification. Therefore it was concluded that the abstracted water was suitable for 

irrigation for all the usual crops that are traditionally grown in the region. 

 

There could be a wide variety of potentially hazardous chemicals and compounds in 

treated sewage effluent to accumulate and contaminate the aquifer. The Water 

Framework Directive (2000/60/EC) requires Member States to achieve good chemical 

status for groundwater and good ecological status in surface waters. Cyprus has set 

criteria for the protection of its water bodies and for surface recharge through impounding 

reservoirs and lakes. Limits applicable to heavy metals have been specified (RAA 

269/2005, ANON, 2005) which are at or around their detection limits. The concentrations 

of metals, average results are shown in Table 2.4, are at these low levels and it was 

concluded do not pose a risk to plants and animals. The Water Framework Directive also 

specifies a sustainable approach towards river basin management and the restoration of 

significant water pollution. The concentration of nutrients, especially nitrate and 

phosphorus are a priority responsible for 50% of WFD water quality failures in Europe (P-

total 5 mg/l and 9 mg/l, nitrate in the sewage effluent). Mixing of the effluent with the native 

water in the aquifer reduced the concentrations to below the WFD recommendations for 

adverse effect in natural waters. The seawater analysis showed nitrate and phosphorus 

(P-total) concentrations of 3 mg/L and 0.003 mg/l, respectively. 

 

The international microbial criteria for unrestricted water use quality are based on the 

absence of indicator organisms including coliforms, Escherichia coli, and bacteriophage 

(USEPA, 2004). The Cyprus microbial criteria specify 15 Escherichia coli per 100 ml as 

the maximum allowed for domestic treated effluent used for unrestricted irrigation 

(excluding vegetables eaten raw, which require no indicator organisms to be detected 

RAA269/2005, ANON, 2005). Tests conducted on abstracted groundwater found that 

there was no E. coli in most of the samples analysed. The quality analysis of the native 

groundwater, the treated wastewater effluent and the abstracted water are summarized 

and shown in Table 2.4.  



- 49 - 
 

Table 2.4 Water quality analysis 

 

 Native  
Groundwater 

 Tertiary  treated   
effluent 

 Abstracted  
groundwater 

 

 (n=9)  (n=13)  (n=32)  
 Average STDEV Average STDEV Average STDEV 

Biological parameters 
      BOD5 (mg/l) 3 1.6 6 3.4 3 1.1 

COD (mg/l) 6 0.8 17 5.9 6 1.4 
Escerichia coli per 100ml 0-2  0-10  0-2 

 
       Toxicity %       Microtox EC20 TU<1  TU<1  TU<1 

 Daphnia EC50 TU<1  TU<1  TU<1 
 Algae Eb C50 TU<1  TU<1  TU<1 
 

       Ionics, (mg/l)       Conductuvity 
(microS/cm) 1730 94.6 1490 37.7 1480 68.6 
pH 7.9 0.5 7.5 0.1 7.6 0.3 
Total hardness as CaCO3 783 147.4 318 32.5 567 62.5 
Cl-    118 9.3 233 25.1 149 15.8 
SO4=   590 69.8 139 19.1 330 48.1 
CO3= <2 

 
<2 

 
<2 

 HCO3- 313 20.2 340 49.1 321 47.6 
NO3- 2 1.0 9 3.3 7 5.1 
P-Total 0.2 0.3 5 2.4 0.1 0.1 
Na+ 114 15.1 159 18.5 113 16.0 
K+ 6 0.6 25 4.0 6 0.5 
Ca++ 227 18.8 60 5.6 165 19.9 
Mg++ 52 11.0 61 11.0 37 7.6 
Boron,B 0.4 0.1 0.3 0.1 0.2 0.1 
Micro-tracers,(μg/l)       Cadmium, Cd 0.2 

 
<0.02  0.2  Chromium,Cr 30 0.7 <0.11  13 27.7 

Copper, Cu 1 0.6 <0.1  8 114.2 
Zinc, Zn 123 86.4 <0.04  70 74.7 
Pb 10 0.8 <0.15  3 8.7 
Mercury,Hg 0,2 

 
<DL  0.2  Insecticites Residuals,(μg/l)      Organochlorines 0.01 0.1 <DL  0.01  Micro-organic pollutants <8  <DL  <8  

       SAR 1.8  3.5  2         
* Abstracted GW;These are the average values of 8 sampling sources taken on 16/1/2006, 27/4/2006, 
3/6/2006,21/9/2006   
**TU, Toxicity Unit; TU<1, no toxicity 
detected 

     ***Micro-organics-43 base/neutral compounds; detection limit 8 μg/l 
    ****DL,Detected Limit 

       
 



- 50 - 
 

2.6 Conclusions 

A hydrogeological investigation was conducted to define the boundaries and hydraulic 

characteristics of the Ezousas river aquifer in SW Cyprus for recharge with treated 

sewage effluent. The storage capacity of the aquifer was calculated to be able to 

accommodate the total annual output of wastewater from the local Paphos Municipal 

Sewage Treatment Plant (5 Mm3). It was concluded that if the cycle of abstraction and 

recharge was continuous and steady then this would prevent either seawater 

encroachment or loss of potentially recyclable water by seepage to the sea. The 

monitoring programme using piezometers and flow meters was successfully used to 

measure the fluctuations in position of the seawater- freshwater interface and avoid 

abstraction of high salinity water for irrigation. The sampling and chemical analysis 

demonstrated an interaction between the recycled effluent and the natural geological 

environment. The recharge scheme reduced the naturally high TDS and sulphate in the 

aquifer which resulted from the solubility of the gypsum and carbonate rocks underlying 

the river basin. The indicator microbe, toxicity, salinity and heavy metals analysis 

demonstrated that the mixed abstracted water was suitable for all crops that were 

traditionally planted within the Paphos irrigation area. 

 

This study has shown that the Ezousas gravel aquifer was suitable for the storage and 

recycling of the treated sewage effluent. The research has provided useful data to support 

a practice which had become common in other parts of the world. Aquifer recharge with 

treated effluent therefore offers an attractive option for improving the reliability and 

availability, all year round, of an existing groundwater supply. The other benefits included 

avoiding the expansion of environmentally damaging and costly infrastructure and the 

permanent contamination of the aquifer by sea water ingress. 

 

 

  



- 51 - 
 

CHAPTER 3 
PAPHOS WASTE WATER TREATMENT PLANT (WWTP) - GENERAL 

DESCRIPTION OF PROCESS 
 

CHAPTER SUMMARY 
 

The Paphos wastewater treatment plant (PWWTP) was commissioned in 2003, with a 

design flow of 8,000 m3/d which was expected to double by 2020. It became apparent, 

however, that the capacity of the treatment plant had to be increased to cope with more 

tourism than was anticipated and this was carried out in 2010, to accommodate a flow of 

19,500 m3/d.   

 

The plant was designed for domestic wastewater via the sewerage network which 

included the airport and associated military base and also a substantial input of septic 

tank wastewater tankered to site.  

 

Treatment consists of the typical process flow train used in Europe. The preliminary 

treatment is racked, bar screens and grit chambers, followed by primary settlement in two 

sedimentation basins. Secondary treatment uses activated sludge set up with an anoxic 

stage, for denitrification and an anaerobic stage with recycle to promote biological 

phosphorus removal. Final settlement uses four tanks followed by tertiary treatment with 

sand filters and a final chlorination tank. The design consistently meets the requirements 

of the European Urban Wastewater Treatment and Bathing Water Directives as flow and 

pollutant load varies with season and storms.  

 

All the current treated effluent, about 5 Mm3 per annum of tertiary treated wastewater is 

used for the recharge of the Ezousas alluviual aquifer.  

  



- 52 - 
 

3.1 Introduction 
 
Sewerage treatment for Paphos is managed by a Public Interest Authority, established 

by a decree from the Council of Ministers. This was constituted as the Sewage Board of 

Paphos in 1993. The Board’s objective was the construction, operation and maintenance 

of the sanitary sewerage, drainage and sewage treatment system for the Greater Paphos 

area. The terms of reference included the protection of public health, compliance with EU 

and international regulations and environmental protection in a cost effective and 

economic way.  

The Paphos wastewater treatment plant (PWWTP) treats domestic, including the 

seasonal fluctuations from tourist flows, and industrial effluents from the urban and 

suburban region. The treatment plant is located 10km east of Paphos, at a village called 

Akhelia and has been in operation since 2003 with the next planned rebuild or extension 

in 2020.  

 
The designed flows were for a PE of 55,000 expected to be reached in 2010 with a peak 

flow of 8,000 m3/d., but increases in the population and additional connections, have 

occurred more rapidly than anticipated. It therefore became apparent that the PWWTP 

would reach maximum capacity before 2010. As a result the operating capacity which 

was supposed to be reached in 2020 was reached in 2005. Part of the increase has been 

due to a greater number tourist arrivals. Extensions were completed in 2010 to 

accommodate a maximum flow of 19500 m3 /d, with a total BOD5 load of 9750 kg/d and 

a further review to be carried out in 2020.  

 

The plant was designed to treat domestic wastewater via the sewerage network and 

septic tank wastewater tinkered to site. Treatment consists of the typical process flow 

train used in Europe, shown in Figure 3.1. The preliminary treatment is bar, rack, screens 

and grit chambers. This is followed by primary settlement in two sedimentation basins. 

Secondary treatment uses activated sludge, set up with an anoxic stage, for denitrification 

and an anaerobic stage with recycle to promote biological phosphorus removal. Final 



- 53 - 
 

settlement uses four tanks followed by tertiary treatment with sand filters and a final 

chlorination tank. A diagram showing the treatment plant facilities is shown in Figure 3.1. 

Figure 3.2 shows the annual total volumes of treated sewage effluent produced, all of 

which is used for the recharge of the Ezousas alluvial aquifer. 

 



- 54 - 
 

Figure 3.1 Paphos Sewage Treatment Plant 



- 55 - 
 

 

 
 

Figure 3.2 Sewage treated effluent produced on an annual basis 
 

  

0
500000

1000000
1500000
2000000
2500000
3000000
3500000
4000000
4500000
5000000

C
ub

ic
 m

et
er

s,
 m

3

Tertiary treated effluent  volumes between
2003 and 2015



- 56 - 
 

3.2 Background 
 
The plant was designed to meet the Urban Waste Water Treatment Directive 

(UWWTD)91/271/EEC which covers urban wastewater collection and treatment both 

domestic and industrial and its discharge, according to the natural characteristics of the 

receiving water. The aim of the UWWTD was to protect and retain environmental quality 

against the adverse effects of urban wastewaters.  

The UWWTD obliges Member States, to install sewerage networks and wastewater 

treatment plants for communities and municipalities (defined as agglomerations in the 

Directive) with population equivalents (p.e.) (permanent, seasonal population and 

tourism) greater than 2,000.  

 

This Directive sets minimum sewage treatment standards to be achieved and includes 

provision to require advanced wastewater treatment for the removal of nitrogen and 

phosphorus if the receiving water is in a sensitive area. Sensitive areas include areas 

susceptible to eutrophication, surface waters intended for the abstraction of drinking water 

and other waters that require a higher standard of treatment to satisfy the requirements 

of other Directives. The UWWTD Directive encourages the use of sewage sludge in article 

14: with the phrase "Sludge arising from waste water treatment should be re-used 

whenever appropriate. 

 

As noted, the majority of households in Cyprus are connected to sewerage systems and 

full implementation of the requirements of the UWWTD was achieved at the end of 2012. 

The Cyprus Water Development Department (WDD) based on the Integrated Water 

Management Law, Ν. 79(Ι)/2010 has the responsibility of managing the return of treated 

effluent produced by the wastewater treatment plants (WWTPs) to the environment. This 

is currently around 55 Mm3/year of tertiary treated effluent (see Section 2.1). The sizes 

and loads from the PWWTPs of the major towns of the island are cited in Table 3.1.  

 

  



- 57 - 
 

Table 3.1 A list of Wastewater Treatment Plants in Cyprus and their capacities 

 
 
3.3 The Treatment Process 
 

3.3.1 Preliminary Treatment 
Preliminary treatment comprises of an inlet chamber, mechanical screening, flow 

measurement, a septage reception and pretreatment unit, and grease and grit removal 

prior to- distribution to primary settlement. 

 

The facilities of the septage or tankered in waste unit include a reception area, a storage 

tank with the possibility for chemical pre-treatment and a pumping station to allow a 

controlled return to the main flow. Τhe septage pre-treatment unit is located inside a 

building to avoid odour. 

 

Plant Owner of the Plant Max. 
Capacity(m3/day) 

Anthoupolis Nicosia Sewerage Board 13000 

Vathia Gonia Nicosia Sewerage Board 22000 

Vathia Gonia Water Development Department 2.100 

Mia Milia United Nations Development Program, 

Cyprus   

30000 

Limassol (Moni) Sewerage Board of 

Limassol Amathus 

40000 

Larnaca Sewerage Board of Larnaca 

 
18000 

Paphos  Sewerage Board of Paphos 19000 

Paralimni-Ayia 

Napa 

Sewerage Board of 

Paralimni- Ayia Napa 

21000 

Total Capacity 165.600m3/day 



- 58 - 
 

Grit and grease removal is via two parallel, aerated, controlled velocity chambers with 

their associated mechanical equipment. Τhese grit removal chambers are each 20m 

long, 5.25m wide and 4.9m deep, and equipped with stainless steel grit and grease 

removal scrapers. The aeration is from coarse bubble diffusers fed by positive 

displacement blowers. The grit chambers are underground and housed in a building to 

avoid environmental impact.  

 

Τhe separated grit passes to a neighbouring building where it is washed prior to storage 

in a skip for reuse as road fill. Collected grease is stored in two grease pits and 

intermittently pumped to be mixed with the primary sludge in a pre-treatment sludge 

storage tank.  

 

A biofilter unit is used for controlling the odour from the air extracted from these 

preliminary treatment buildings. The biofilter is packed with high density peat granules 

inoculated with specific bacterial cultures, they are kept irrigated and include under-floor 

drainage. 

 

3.3.2 Primary Treatment 
The flow is subdivided to four primary settlement tanks via a flow distribution chamber. 

The primary clarifiers include tube settlers (added during the most recent extension to 

the works) and achieve a 70% reduction in suspended solids and a 40% removal of 

organic matter in terms of TSS and COD is achieved. The sludge collected from the 

primary clarifiers is transferred with mono pumps to the primary sludge pre-treatment 

unit.  

 
3.3.3 Secondary Treatment 
The flow of settled sewage is then divided equally between three activated sludge plants. 

The newer plant (2010), treating 2/3 of the flow, consists of two, parallel, extended 

aeration, carrousel type, activated sludge. The tanks are designed to induce a circular 

flow pattern through an anaerobic selector zone, an anoxic/aerobic zone and then a 

degasification tank. The tanks are 6000 m3 in volume each. Each stream is served by a 



- 59 - 
 

separate final clarifier with sludge recirculation pumps (one for each treatment line) and 

a diverter to the sludge treatment plant for surplus activated sludge. The aeration system 

for the oxidation ditches consists of fine bubble diffusers and multistage centrifugal 

blowers with maximum capacity 5.400Nm3/hr each. 

 

The older plant (2003) is a plug flow, rectangular, concrete tank, also divided into two 

parallel treatment lines. These consist of an initial anaerobic Bio-Ρ zone, followed by a 

de-nitrification zone, with recycled nitrified mixed liquor, then a combination zone for 

nitrification/de-nitrification and a final nitrification zone.  Each stream is served by a 

separate clarifier.   

 

There is provision for dosing iron salts (ferric chloride) with feed-back control, if 

necessary, to achieve the 5mg/l phosphorus concentration required by the UWWTD for 

coastal discharges. 

 

The secondary treatment plant meets the design criteria anticipated to meet the 95% 

compliance with the UWWTD. The Biochemical Oxygen Demand (BOD5) is between 8 to 

12 mg/l, COD is 25 to 30 mg/l and Total Suspended Solids (TSS) are 5 to 8 mg/l.  

 

3.3.4 Tertiary Treatment 
To meet the standards for unrestricted irrigation, secondary treatment requires 

supplemental treatment (filtration and/or disinfection). These standards are applicable for 

agricultural and landscape irrigation, recreational and environmental uses as well as for 

process water in some industrial applications. 

At Paphos secondary effluent is divided between eight concrete built, rapid gravity, sand 

filters. A further 30 % removal of total suspended solids is achieved and the tertiary 

effluent has a TSS concentration of 3 to 6 mg/L. and a BOD5 between 5 to 10 mg/L. The 

self-contained plant includes automatic back-washing, on rotation and the associated 

pumps, air compressors, wash water and dirty water storage and controls.  

 



- 60 - 
 

Filtered wastewater is transferred to a chlorination tank with sodium hypochlorite solution 

(NaOCl) disinfection. 

 

On-line measurement of chlorine residuals in the wastewater is based on the standard 

commercial units for potable water applications. However, these units are not designed 

for residual chlorine measurement in wastewater although manufacturers promote this 

use. The experience at Paphos has indicated care is required in maintaining the on-line 

equipment. Low chlorine limits are required for effluent discharges because of the 

residual organic matter which necessitates reliable precise measurement for the control 

of the chemical dose. The higher residual organic matter also required more frequent 

cleaning of sample lines, continuous cleaning and flushing was found necessary to 

achieve accurate results. A long-term pilot study of equipment would now be 

recommended to perfect the standard system. 

 

3.3.5 Sludge Treatment 
Sludge treatment includes separate treatment for the primary and surplus activated 

sludge (SAS) streams. SAS, together with the settled tertiary sludge from the dirty wash 

water, is thickened and dewatered by two belt-filter presses. 

 

Primary sludge is anaerobically digested for stabilization followed by dewatering prior to 

drying. Primary sludge is pre-screened using a stainless steel 6mm aperture size to 

remove fibrous material. The screenings are compacted before incineration with local 

domestic refuse. Screened primary sludge is equalized and homogenized in a 

consolidation tank, equipped with a stainless steel, slow rotating, picket fence scraper. 

The sludge is then pumped to the digestion plant. Anaerobic digestion is mesophilic plant 

(approximately 35 degrees) using a digester with volume of 2.500m3. Digester mixing is 

mechanical using a two impeller agitator, but also includes some mixing by the pumped 

recirculating heating system using a hot water heat exchanger. 

The digester achieves a minimum 45 % destruction of volatile solids and conversion to 

biogas. The biogas is collected from the dome of the digester and stored and balanced 

in a double membrane gas storage tank (volume 1.150m3). The biogas is used in a 



- 61 - 
 

combined heat and power engine with a generating capacity of 100kW which is fed into 

the electric grid for the plant. The heat is fed to the heat exchangers for the digester. 

Excess biogas is burnt in a biogas flare with capacity 200Nm3/h.  

The digested sludge is stored and balanced in a sludge storage tank (volume 680m3, 

sufficient for three days storage) prior to thickening using a decanter centrifuge. The 

centrifuge has a capacity of 314 kgSS/hr and able to achieve dewatered sludge 

concentration of 28%.  

 

The combined dewatered sludge (from centrifuges and presses) is dried by solar drying 

glass house. The total area of the solar drying plant is 3840m², in four individual drying 

chambers. The solar heat radiation in the greenhouse is circulated by fans and the sludge 

is also turned on a belt. The turning equipment ensures a uniform thickness and 

continuous renewal of the surface and breakage of the crust. The climate enables the 

drying plant to operate all year round using a Programmable Logical Controller to adjust 

the air circulation by controlled ventilation subject to the humidity to avoid water 

condensation. The sludge feeding to the plant and the drying process belt speed (from 

feed-back from the final dry solids content) are also controlled. These controls the solids 

content of the dried sludge to an average annual dry solids content of 70%. 

 

3.4 Quality Characteristics and Control of the Treated Effluent 
 
Table 3.2 shows the standards required by the Cyprus National Government (defined in 

the Water Pollution Control Laws(106(I)/2002 to 2009) and the Water Pollution Control 

Discharge of Urban Waste Water Regulations (No. 772/2003). The Ministry of the 

Environment regulates Wastewater Discharge through permits to the: 

• Urban Sewerage Boards (USB) 

• Water Development Department (WDD) 

 

Samples are taken to ensure permit compliance and to control and adjust plant operation. 

 

 



- 62 - 
 

Table 3.2 Quality Characteristics and Frequency of Controls of the Treated Effluent for 

Urban Agglomerations- according to “Discharge Permit” 

 

 

* For discharge in sensitive areas and into the sea maximum level 10 mg/l 

** for discharge in sensitive areas and into the sea maximum level 2 mg/l 

*** for discharge into the sea maximum level 100 μg/l 

**** for sensitive areas and discharge into the sea 0.5 mg/ 

 
  

Parameter 
 

Maximum 
Permitted 

Concentration 

Frequency of 
Analysis by WDD 

Frequency of 
Analysis by USB 

BOD5 (mg/l) 10 4/year 1/15 days 
COD (mg/l) 70 4/year 1/15 days 
TSS (mg/l) 10 4/year 1/15 days 
Conductivity (μS/cm) 2500 4/year 1/15 days 
Total Nitrogen (mg/l) 15* 4/year 1/15 days 
Total Phosphorus (mg/l) 10** 4/year 1/15 days 
Chlorides (mg/l) 250 4/year 1/ month 
Fat and oil (mg/l) 5 4/year 1/ month 
Zinc (μg/l) 1000*** 2/year 2/year 
Copper (μg/l) 100 2/year 2/year 
Lead (μg/l) 150 2/year 2/year 
Cadmium (μg/l) 10 2/year 2/year 
Mercury (μg/l) 5 2/year 2/year 
Chromium (μg/l) 100 2/year 2/year 
Nickel (μg/l) 200 2/year 2/year 
Boron (μg/l) 1000 2/year 2/year 
Arsenic (μg/l) 10 2/year 2/year 
E. Coliforms 5/100 ml 4/year 1/15days 
Eggs of intestinal worms Nothing/l 4/year 4/year 
Residual Chlorine (mg/l) 1**** 4/year 1/15days 
pH 6.5-8.5 4/year 1/15days 
Toxicity  1/year 1/year 



- 63 - 
 

3.5 Sampling Procedure 
 

3.5.1 Influent 
A refrigerated composite sampler (ISCO 3710FR) is located just upstream of the flow 

measuring flume where the samples taken would be well mixed. These composite 